



Effective Date ..... 6/1/2023
Next Review Date... ..... 6/1/2024
Coverage Policy Number ..... IP0473

Rifaximin for Individual and Family Plans

Table of Contents

Overview ..... 1
Medical Necessity Criteria ..... 1
Reauthorization Criteria ..... 3
Authorization Duration ..... 3
Conditions Not Covered..... 4
Background..... 4
References ..... 5
Supplemental References ..... 5

Related Coverage Resources

Quantity Limitations

INSTRUCTIONS FOR USE

The following Coverage Policy applies to health benefit plans administered by Cigna Companies. Certain Cigna Companies and/or lines of business only provide utilization review services to clients and do not make coverage determinations. References to standard benefit plan language and coverage determinations do not apply to those clients. Coverage Policies are intended to provide guidance in interpreting certain standard benefit plans administered by Cigna Companies. Please note, the terms of a customer's particular benefit plan document [Group Service Agreement, Evidence of Coverage, Certificate of Coverage, Summary Plan Description (SPD) or similar plan document] may differ significantly from the standard benefit plans upon which these Coverage Policies are based. For example, a customer's benefit plan document may contain a specific exclusion related to a topic addressed in a Coverage Policy. In the event of a conflict, a customer's benefit plan document always supersedes the information in the Coverage Policies. In the absence of a controlling federal or state coverage mandate, benefits are ultimately determined by the terms of the applicable benefit plan document. Coverage determinations in each specific instance require consideration of 1) the terms of the applicable benefit plan document in effect on the date of service; 2) any applicable laws/regulations; 3) any relevant collateral source materials including Coverage Policies and; 4) the specific facts of the particular situation. Coverage Policies relate exclusively to the administration of health benefit plans. Coverage Policies are not recommendations for treatment and should never be used as treatment guidelines. In certain markets, delegated vendor guidelines may be used to support medical necessity and other coverage determinations.

Overview

This policy supports medical necessity review for the following rifaximin products for Individual and Family Plans:
• Xifaxan® 200 mg tablets
• Xifaxan® 550 mg tablets

Additional criteria that support the review for medical necessity exceptions of non-covered products are located in the Non-Covered Product Table by the respective plan type and drug list where applicable.

Receipt of sample product does not satisfy any criteria requirements for coverage.

Medical Necessity Criteria

Rifaximin products (Xifaxan) are considered medically necessary when the following are met:

- I. Xifaxan 200 mg tablets. Individual meets ONE of the following:

1. **Travelers' Diarrhea.** Individual meets **BOTH** of the following criteria:
  - A. 12 years of age or older
  - B. Non-Covered Product Criteria is met, refer to table below:

**Individual and Family Plan Non-Covered Products and Covered Alternative(s):**

Non-Covered Product	Criteria
Xifaxan 200 mg (rifaximin tablets)	Documentation of <b>ONE</b> of the following: <ol style="list-style-type: none"> <li>1. Failure, contraindication, or intolerance to <b>ONE</b> of the following:               <ol style="list-style-type: none"> <li>A. azithromycin</li> <li>B. ciprofloxacin</li> <li>C. levofloxacin</li> <li>D. ofloxacin</li> </ol> </li> <li>2. Currently receiving Xifaxan 200 mg in order to complete the course of therapy</li> </ol>

2. **Chronic Antibiotic-dependent Pouchitis (CADP).** Individual meets **BOTH** of the following criteria:
  - A. Diagnosis of chronic antibiotic-dependent pouchitis (for example, 3 or more episodes per year treated with ciprofloxacin, metronidazole, tindiazole, or combination therapy)
  - B. The episodes of pouchitis required long-term (at least 4 weeks) therapy for remission maintenance
3. **Small Intestine Bacterial Overgrowth.** Individual meets the following criteria:
  - A. Intestine bacterial overgrowth is diagnosed by **ONE** of the following criteria:
    - i. Glucose hydrogen breath test
    - ii. Lactulose hydrogen breath test
    - iii. Small bowel aspiration and culture

II. **Xifaxan 550 mg tablets.** Individual meets **ONE** of the following:

1. **Chronic Antibiotic-dependent Pouchitis (CADP).** Individual meets **BOTH** of the following criteria:
  - A. Diagnosis of chronic antibiotic-dependent pouchitis (for example, 3 or more episodes per year treated with ciprofloxacin, metronidazole, tindiazole, or combination therapy)
  - B. The episodes of pouchitis required long-term (at least 4 weeks) therapy for remission maintenance
2. **Hepatic Encephalopathy.** Individual meets **ALL** of the following criteria:
  - A. 18 years of age or older
  - B. Previously had hepatic encephalopathy
  - C. **ONE** of the following criteria:
    - i. Xifaxan will be used concomitantly with lactulose
    - ii. Contraindication or significant intolerance to treatment with lactulose
3. **Irritable Bowel Syndrome with Diarrhea.** Individual meets the following criteria:
  - A. 18 years of age or older
4. **Small Intestine Bacterial Overgrowth.** Individual meets the following criteria:
  - A. Intestine bacterial overgrowth is diagnosed by **ONE** of the following criteria:
    - i. Glucose hydrogen breath test
    - ii. Lactulose hydrogen breath test
    - iii. Small bowel aspiration and culture

When coverage is available and medically necessary, the dosage, frequency, duration of therapy, and site of care should be reasonable, clinically appropriate, and supported by evidence-based literature and adjusted based upon severity, alternative available treatments, and previous response to therapy.

## Reauthorization Criteria

Rifaximin (Xifaxan) is considered medically necessary for continued use when **ONE** of the following is met:

1. **Chronic Antibiotic-dependent Pouchitis (CADP).** Individual meets the following criteria:
  - A. Initial criteria are met AND there is documentation of beneficial response
2. **Hepatic Encephalopathy.** Individual meets the following criteria:
  - A. Initial criteria are met AND there is documentation of beneficial response
3. **Irritable Bowel Syndrome with Diarrhea.** Individual meets **BOTH** the following criteria:
  - A. Initial criteria are met
  - B. Receiving Xifaxan for 14 days for repeat treatment, up to a total of 2 repeat treatment courses within 6 months.
4. **Small Intestine Bacterial Overgrowth.** Individual meets the following criteria:
  - A. Initial criteria are met
  - B. Receiving Xifaxan for 14 days for repeat treatment, up to a total of 2 repeat treatment courses within 6 months

## Authorization Duration

### Xifaxan 200 mg tablets

Initial approval duration:

- **Travelers' Diarrhea:** up to 3 days
- **Small Intestine Bacterial Overgrowth:** up to 2 weeks
- **Chronic Antibiotic-dependent Pouchitis (CADP):** up to 6 months

Reauthorization approval duration:

- **Travelers' Diarrhea:** Not applicable
- **Small Intestine Bacterial Overgrowth:** three 14 day courses over 6 months
- **Chronic Antibiotic-dependent Pouchitis (CADP):** up to 12 months

### Xifaxan 550 mg tablets

Initial approval duration:

- **Hepatic Encephalopathy:** up to 6 months
- **Irritable Bowel Syndrome with Diarrhea:** up to 2 weeks
- **Small Intestine Bacterial Overgrowth:** up to 2 weeks
- **Chronic Antibiotic-dependent Pouchitis (CADP):** up to 6 months

Reauthorization approval duration:

- **Hepatic Encephalopathy:** up to 12 months
- **Irritable Bowel Syndrome with Diarrhea:** three 14 day courses over 6 months
- **Small Intestine Bacterial Overgrowth:** three 14 day courses over 6 months
- **Chronic Antibiotic-dependent Pouchitis (CADP):** up to 12 months

## Conditions Not Covered

Any other use is considered experimental, investigational or unproven, including the following (this list may not be all inclusive):

***Helicobacter pylori* Infection.** There are limited data assessing the efficacy of Xifaxan in the treatment of *H. pylori* infection in adults.<sup>7-9</sup> The available studies are small, of poor quality, and none of the studies were conducted in the United States. In addition, ACG treatment guidelines do not address the use of Xifaxan for the treatment of *H. pylori*.

## Background

### OVERVIEW

Xifaxan, a rifamycin antibiotic, is indicated for the following uses:<sup>1</sup>

- **Hepatic encephalopathy**, to reduce the risk of overt disease in adults.
- **Irritable bowel syndrome (IBS) with diarrhea**, in adults.
- **Travelers' diarrhea**, caused by noninvasive *Escherichia coli* in patients  $\geq 12$  years of age.

In the trials of Xifaxan for hepatic encephalopathy, 91% of the patients were using lactulose concomitantly.<sup>1</sup> Due to small sample size, differences in the treatment effect of those patients not using lactulose concomitantly could not be assessed. Data are lacking to support the use of Xifaxan without concomitant use of lactulose.

Limitations of Use: Xifaxan should not be used in patients with diarrhea complicated by fever or blood in the stool or diarrhea due to pathogens other than *E. coli*.<sup>1</sup>

### Guidelines

- **Hepatic Encephalopathy:** The American Association for the Study of Liver Diseases and the European Association for the Study of the Liver (AASLD/EASL) developed practice guidelines for the management of hepatic encephalopathy (2014).<sup>6</sup> The AASLD/EASL guidelines state that Xifaxan add-on to lactulose is effective for the prevention of overt hepatic encephalopathy and for the prevention of recurrent episodes of hepatic encephalopathy after the second episode.
- **IBS with Diarrhea:** The American College of Gastroenterology (ACG) guidelines for the management of IBS (2021) suggest Xifaxan to reduce the global symptoms of IBS and to reduce bloating in non-constipated IBS patients.<sup>7</sup> In addition, the American Gastroenterological Association (AGA) guidelines on the management of IBS (2014) suggest Xifaxan over no drug treatment for patients with IBS with diarrhea.<sup>8</sup>
- **Small Intestine Bacterial Overgrowth (SIBO):** Clinical guidelines from the ACG (2020) and the AGA (2020) list Xifaxan as an option for the treatment of SIBO.<sup>9,10</sup> ACG also states that the diagnosis of SIBO can be made with breath testing (glucose hydrogen or lactulose hydrogen), or by small bowel aspiration and culture. Of note, in clinical trials, patients were treated with Xifaxan for a 7-day course for SIBO.<sup>2-5</sup>
- **Travelers' Diarrhea:** The Centers for Disease Control and Prevention Yellow Book – Health Information for International Travel (2020) states that Xifaxan may be used for the treatment of moderate, noninvasive travelers' diarrhea and may be used for the treatment of severe, non-dysenteric travelers' diarrhea.<sup>11</sup> In addition, guidelines developed by an expert panel (2017) state that Xifaxan is appropriate for moderate or severe, non-dysenteric travelers' diarrhea, and when indicated for the prophylaxis of travelers' diarrhea.<sup>12</sup>

### Additional Clinical Information

- **Chronic Antibiotic-dependent Pouchitis (CADP).** Pouchitis is the most common complication in patients who have undergone restorative proctocolectomy with ileal pouch-anal anastomosis (IPAA).<sup>13</sup> First-line therapy for acute pouchitis includes ciprofloxacin 500mg twice daily or metronidazole 500mg three times a day for 2–4 weeks. After initial treatment for pouchitis, approximately 60% of patients will develop at least one recurrence and up to 20% will develop chronic pouchitis.<sup>13</sup> Long-term maintenance with antibiotics may be required. Rifaximin has been shown to be effective as maintenance monotherapy

in CADP at doses of 200 mg daily with the opportunity to increase up to 1800 mg per day for patients who exhibited at least partial response to the initial dose.<sup>13</sup> The majority of these patients were responsive to 200 mg daily.<sup>14</sup> Rifaximin has also been shown to be effective in a small study using rifaximin 1 g BID in combination with ciprofloxacin 500 mg BID for use in CADP.<sup>15</sup>

## References

1. Xifaxan® tablets [prescribing information]. Bridgewater, NJ: Salix; September 2022.
2. Lauritano EC, Gabrielli M, Lupascu A, et al. Rifaximin dose-finding study for the treatment of small intestinal bacterial overgrowth. *Aliment Pharmacol Ther.* 2005; 22:31-35.
3. Scarpellini E, Gabrielli M, Lauritano CE, et al. High dosage rifaximin for the treatment of small intestinal bacterial overgrowth. *Aliment Pharmacol Ther.* 2007; 25:781-786.
4. Lauritano ES, Gabrielli M, Scarpellini E, et al. Antibiotic therapy in small intestinal bacterial overgrowth: rifaximin versus metronidazole. *Eur Rev Med Pharmacol Sci.* 2009; 13:111-116.
5. Scarpellini E, Giorgio V, Gabrielli M, et al. Rifaximin treatment for small intestinal bacterial overgrowth in children with irritable bowel syndrome: A preliminary study. *Eur Rev Med Pharmacol Sci.* 2013; 17:1314-1320.
6. Vilstrup H, Amodio P, Bajaj J, et al. AASLD Practice Guideline. Hepatic encephalopathy in chronic liver disease: 2014 practice guideline by the American Association for the Study of Liver Diseases and the European Association for the Study of Liver. *Hepatology.* 2014; 60:715-735.
7. Lacy B, Pimentel M, Brenner D, et al. ACG clinical guideline: management of irritable bowel syndrome. *Am J Gastroenterol.* 2021; 116(1):17-44.
8. Weinberg DS, Smalley W, Heidelbaugh JJ, Sultan S. American Gastroenterological Association Institute guideline on the pharmacological management of irritable bowel syndrome. *Gastroenterology.* 2014; 147:1146-1148.
9. Pimentel M, Saad RJ, Long MD, Rao SSC. ACG Clinical Guideline: Small intestinal bacterial overgrowth. *Am J Gastroenterol.* 2020; 115:165-178.
10. Quigley EMM, Murray JA, Pimentel M. AGA Clinical Practice update on small intestinal bacterial overgrowth: Expert review. *Gastroenterology.* 2020; 159:1526-1532.
11. Connor BA. Travelers' Diarrhea. In: Centers for Disease Control and Prevention Yellow Book 2020. Available at: <https://wwwnc.cdc.gov/travel/yellowbook/2020/preparing-international-travelers/travelers-diarrhea>. Accessed on December 9, 2022.
12. Riddle MS, Connor BA, Beeching NJ, et al. Guidelines for the prevention and treatment of travelers' diarrhea: A graded expert panel report. *J Travel Med.* 2017; 24(Suppl 1):S63-S80.

## Supplemental References

13. Chang S, Rabbenou W. Medical treatment of pouchitis: a guide for the clinician. *Ther Adv Gastroenterol* 2021, Vol. 14: 1–15.
14. Shen B, Remzi FH, Lopez AR, et al. Rifaximin for maintenance therapy in antibiotic-dependent pouchitis. *BMC Gastroenterol* 2008; 8: 26.
15. Abdelrazeq AS, Kelly SM, Lund JN, et al. Rifaximin-ciprofloxacin combination therapy is effective in chronic active refractory pouchitis. *Colorectal Dis* 2005; 7: 182–186.

---

"Cigna Companies" refers to operating subsidiaries of Cigna Corporation. All products and services are provided exclusively by or through such operating subsidiaries, including Cigna Health and Life Insurance Company, Connecticut General Life Insurance Company, Evernorth Behavioral Health, Inc., Cigna Health Management, Inc., and HMO or service company subsidiaries of Cigna Health Corporation. © 2023 Cigna.